

Haymarket Pediatrics Fever Reducer / Pain Reliever Dosing Instructions

*Please remember dosing is more accurately based on weight than age

*Tylenol / acetaminophen doses should be **4-6 hrs** apart – do not exceed more than 5 doses in 24 hrs

Infant (Age 0 – 36 months) Tylenol / Acetaminophen Dosing		
Weight	Age	Oral Suspension 160 mg/5mL
6-11 lbs	0-3 months	1.25 mL
12-17 lbs	4-11 months	2.5 mL
18-23 lbs	12-23 months	3.75 mL
24-35 lbs	24-36 months	5 mL

Children (Age 2 – 12 years) Tylenol / Acetaminophen Dosing			
Weight	Age	Children's Suspension 160mg/5mL	Children's Chewable Tablets 160mg each
24-35 lbs	2-3 yrs	1 tsp or 5 mL	1
36-47 lbs	4-5 yrs	1 ½ tsp or 7.5 mL	1 ½
48-59 lbs	6-8 yrs	2 tsp or 10 mL	2
60-71 lbs	9-10 yrs	2 ½ tsp or 12.5 mL	2 ½
72-95 lbs	11 yrs	3 tsp or 15 mL	3
95 lbs & over	12 yrs		

*Motrin / ibuprofen doses should be **6-8 hrs** apart - do not exceed more than 4 doses in 24 hrs

*Motrin or ibuprofen should **NOT** be given to children less than 6 months of age

Infant/Children (Age 6 month – 12 years) Motrin / Ibuprofen Dosing				
Weight	Age	Infant Concentrated Drops 50 mg/1.25mL	Children's Suspension 100mg/5mL	Children's chewable Tablets 100 mg each
12-17 lbs	6-11 m	1.25 mL	-	-
18-23 lbs	12-23 m	1.875 mL	-	-
24-35 lbs	2-3 yrs	-	1 tsp or 5 mL	1
36-47 lbs	4-5 yrs	-	1 ½ tsp or 7.5 mL	1 ½
48-59 lbs	6-8 yrs	-	2 tsp or 10 mL	2
60-71 lbs	9-10 yrs	-	2 ½ tsp or 12.5 mL	2 ½
72-95 lbs	11 yrs	-	3 tsp or 15 mL	3

*** If you have any questions regarding dosing or appropriateness of medicines, please call us at 703-753-1895

Remember to keep all medicines out of the reach of children